The Parts List of Model 3WF-16 Knapsack Mist-duster

129
128

1617 19
118

P

115

@%@@% S5




SerMo Part No. Part Name |Qty[SerNo] Part No. Part Name |[Qty|SerNo| Part No. Part Name |Qty| | [sertho Part No. Part Name |(Qty|SerNo Part No. Part Name |[Qty[SerNo Part No. Part Name (Qty
1 |GB/T70.1 M6x16 | SCREW 1| 18|1E46FP.1.1 |ROTOR 1 | 35|1E48FP.5-1 | WASHER 2 103 GB/9074.4 M5x12[SCREW ASSEM | 1 [120| EB-650.7-2 | HOSE 1 |137|BL750.3-4 HANDLE 1
2 |GB93 5 WASHER | 16| 19|1E40FP-3Z-11 SEAL 2 | 36|1E46FP.6-2 | BEARING | 1 104| EB-650-8A  [PROTECTTION | 1 [121|NO. (959~982) | CLIP 1 |138/BL750.3-3 HANDLE 1
3 |GB97.1 5 WASHER | 11| 20 |GB/T70.1 M5X35 | BOLT 4 | 37 |1E40F-03.02.01 | RING 2 105| GBIT9074.4 M5x20[SCREW ASSEM | 4 |122| EB-650.7.1 | PIPE 1 |139|BL750.3-2 SPRING 1
4 | 1E48FP.1 MUFFLER | 1 | 21|1E48FP.6-1 |FRONTCRANKCASE 1 | 38 |1E48FP.5-2 | PISTONPIN 1 106| GB/T70.1 M6x35|SCREW 6 |123| GB/T818 M3x8 | SCREW 1 |140[BL750.3-8 PIN 1
5 |1E48FP-1 GASKET 1 | 22|GB119 B4x10| PIN 2 | 39|1E48FP.5-5 | PISTON 1 107| EB-650.6 SUPPORT | 2 |124| 3WF-16.3.3-1| BASE ASSEM | 3 |141|BL750.3-6 | LEFTMANIPULATOR| 1
6 |GB97.1 6 WASHER | 8 | 23|GB/T276 6302P4| BEARING | 2 [ 40[1E48FP.5-4 | PISTONRING | 1 108| GB/T6177.1 M5 |NUT 2 [125(GB/T889.1 M§ NUT 1[142|BL750.3-7 | SPRING 1
7 |GB93 6 WASHER 8 | 24 |1E48FP.6-2 GASKET 1 | 41|1E48FP.5-3 | PISTONRING | 1 109| GB/T818 M5x55| SCREW 2 (126|68/T13527.1 10¢15%600| TUBE 1 |143|BL750.3-9 PUSH BUTTON| 1
8 | GB/T70.1 Mex20| BOLT 2 | 25[1E46FP.1.1 | COLL 1| 42|1g48FP-10 | CASKET 1 110/ 3WF-16.2-2 |PIPE 1 |127|3W-16.8-2 PIPE 1 |144|GBIT846 ST2.9x13 | SCREW 1
9 |GB848 5 WASHER | 5 |26|GB97.1 4 | WASHER | 1 | 43|1E48Fp.6-3 | BACKCRANKCASE| 1 | | 1111 3WF-3.19-1 |CLIP 3 |128|3WF-2.6.4.3.1| NOZZLEASSEM | 1 [145|3WF-16.3.2-1| TUBE 1
10| GB/T70.1 M5%x20| BOLT 3 |27|GB93 4 WASHER | 1 | 44|4g40Fp-37-1d RATCHET | 1 1126BM1352.1 0xt 575 | TUBE 1 [129|3WF-14G.1.31 | SPOUT 1 [146|3WF-16.3.2.2 | FUEL THROTTLE| 1
11|1g46FP.1-1 | CAP 1 | 28|GB/T70.1 M4x20 | BOLT 1| 45| 1E40FP-32-164 NUT 1 113/ 3WF-16.2-3 | PIPE 1 [130|3WF-3S.1-3 | SEALNGWASHER | 1 |147|3WF-16.3.2.1 | STOP SWITCH| 1
12| 1E40F-3A.8-2| SPRING 1| 29|1E46FP.1-3 | GROMMET | 1 | 46 | 1E40FP-3Z.4 | STARTER | 1 114/ 3WF-16.3-1 | PLUG 1 |131|3WF-3S.1-2 |COVER 1 |148/3WZ-4.15.1 |SPANNER | 1
13| BPM8Y PLUG 1| 30|1E46FP.1-2 | TUBE 1 | 47|1E46FP.7-6 | OUTSIDECOVER| 1 115/ 3WF-16.3.1 | FANJOINTASSEM | 1 [132|3WF-16.3.2  |\anpULATORASSEM| 1 [149| 3WF-16.3.3-2 | ON-OFFHANDLE | 1
14 [ 1E48FP-2 CYLINDER | 1 | 31|1E46FP-2 RETAINER | 1 | 48|1E46FpP.7-5 | UP PLATE | 1 116 GB/T845 ST4.8x19| SCREW 1 [133|GB/T70.1 M5x30 | SCREW 1

15| GB6171 M10x1.25 | NUT 1| 32|1E48FP.41 | STOPWRE | 1 | 49|1g46FP.7-4 | FILTERCORE | 1 117| 3WF-3.25.4 | INSURANCE CHAIN| 1 |134|GB/T845 ST2.9x18) SCREW 3

16|GB93 10 WASHER | 1 |33|GB1099 3x13] KEY 1 |50|1E46FP.7-2 | DOWNPLATE | 1 118/ 3WF-16.3-2 | SHEATH 1 |135(BL750.3-5 | RIGHT MANIPULATOR| 1

17|cB97.1 10 | WASHER | 2 | 34(1E48FP.5.1 | CRANKSHAFT| 1 | 51 |gB/770.1 M5x55 | BOLT 2 119|NO. (¢78~9101) | CLIP 1 |136/|BL750.3-1  |LONG SPRING | 1
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52 |1E34FC.7-4 | WASHER | 1|69|3WF-8.1-2A | LID 186|GB/T96 6 WASHER | 2

53|1E34FC.7-3 | PIPE 2 | 70| 3WF-8.1-1 SEALING WASHER| 1 | 87 | GB/T70.1 M6x16| SCREW 2

54| 1E34FC.7-2 | SHUTTER | 1| 71| CBT13527.1815:500| TUBE 1 | 88| M6X12 SCREW 4

55(1E48FP.7-1 | INSIDE COVER 1 [ 72| 3WF-8.1.3 | FILTERNETASSEM| 1 | 89 | GBIT9074.4 M5x14[SCREW ASSEM| 4

56 | 1E48FP-7 GASKET 1|73|3w-16.4.1 |CHEMICALTANK [ 1 | 90| EB-650.8 RUBBER PILLAR | 1

57 | 1E48FP.2 CARBURETOR 1 | 74| 1E32FL.6.2 |FUELTANKLIDASSEM| 1 | 91| 3W-16-4 NET COVER| 1

58 | 1E48FP-6 GASKET 1| 75| 1E32FL.6.2-1| FUELTANK LID| 1 | 92|3W-16.6.1  |vOLUTE CASE| 1

59| GB/T70.1 M5x30| BOLT 2 [ 76| CG420.1.3.1 |SEALNGWASHER| 1 | 93| EB-650.2.1 | IMPELLER ASSEM| 1

60 | 1E48FP-5 PIPE 1177|EB-415.4.1.1-1| AIRVALVE | 1 [94[3W-16.6.2  |VOLUTE CASE| 1

61| 1E48FP-4 GASKET 1| 78| 1E32FL.6.2-2| LID 1195[3WF-16.2-1 |PIPE 1

62|1E48FP-9  |GUIDEARPLATE| 1 | 79| 1E32FL.6.2-3| LID 1]96[3W-16.4-2 |CONNECTOR | 2

63 |GBIT70.1 M5x10| BOLT 2 [ 80| 1E32FL.6.2-4| CHAIN 197|3W-16.4-3  |WASHER 2

64 | 1E48FP-3 GASKET 1| 81| GBT13527.13x1.5600| TUBE 1|98|3W-16.4-1 |COVER 2

65| EB-650.10 | BAND 2 [ 82| EB-415.4.2-2 | VITTAPLUG| 1 | 99|3W-16-2 PIPE 1

66 | EB-650-10 | SHAFT 2 | 83| GBmissr 2x15%68| TUBE 1 |100|GB/T818 M5x16 | SCREW 12

67| 3WF-2.6B-2 | BACKCLIP | 4 | 84| 1E34F.9.2-3D| FILTER 1 |101 1E40F-3B.9 |SHORT LINE 1

68|3W-16.5 BACK MAT | 1 |85|3WF-16.1-1 | FUEL TANK 1 |102| EB-650-2 BRACKET | 1




